EPA-600/2-78-030
March 1978 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research

Environmental Protection Technology

Ecological Research

Environmental Monitoring

Socioeconomic Environmental Studies

Scientific and Technical Assessment Reports (STAR)
[...]
(SONpipn) measured during batch SON production experiments, mg/l
SON produced after t hours of aeration; obtained by subtracting
the initially calculated SON (SON,.) from the measured SON at
aeration time t (SON.), mg/l

dSON; for test condition i, mg/l

average of dSONt(i) values, mg/l

difference between dSONy for test condition i (dSON{(i)) and
control condition j (dSON.(j)), mg/l

average of dSON.(i~j) values, mg/l

standard error of estimate for linear regression analysis, +mg/1
decimal fraction of biodegradable influent SON (SONp) that is
not removed by activated-sludge treatment

first-order decay rate for SON, day-1l

first-order decay rate for SCOD, day-1

mixed liquor suspended solids concentration, mg/l

MLSS measured at time 0 of batch experiment, mg/l

mixed liquor volatile suspended solids concentration, mg/l
organism growth rate, day-l

ammonia nitrogen concentration, mg/l

initially calculated NH3-N, mg/l

nitrite-nitrogen concentration, mg/l

nitrate-nitrogen concentration, mg/l

correlation coefficient

soluble five-day biochemical oxygen demand, mg/1l

soluble chemical oxygen demand, mg/l

SCOD concentration in "equilibrium' with activated-sludge orga-
nisms, mg/l

initially calculated SCOD, mg/l

SCOD initially released by organisms upon dilution with tap
water to reach the "equilibrium" SCOD concentration, mg/l
soluble organic carbon concentration, mg/l

Xv



soluble organic nitrogen concentration, mg/l

biodegradable SON in untreated wastewater, mg/l

SON produced during activated-sludge treatment by organism decay,

mg/1

biodegradable SONg, mg/l

refractory SONg, mg/l

SON in effluents from activated-sludge treatment, mg/l

SON concentration in "equilibrium" with activated-sludge orga-

nisms, mg/l

SON of defined-substrate feed solutioms, mg/l

SON produced during activated-sludge treatment as a result of

substrate oxidation, mg/l

biodegradable SON_ , mg/l

refractory SONg, mg/1

SON of untreated (influent) wastewater, mg/l

minimum SON measured during a batch experiment, mg/l

SON of the activated-sludge mixed liquor used in batch experi-

ments, mg/l

SON measured on day O of low seed biodegradation study, mg/l

initially calculated SON, mg/1l

SON,. for test condition i

SON measured at time O of batch experiment, mg/l

SON produced during activated-sludge treatment, mg/l

biodegradable SON,, mg/1

maximum SON measured during production batch experiments, mg/l

refractory SONp, mg/l

SON initially released by organisms upon dilution with tap water

to reach the "equilibrium" SON. concentration, mg/l

refractory SON in untreated wastewater, mg/l

es?imate of refractory SON; used in first-order decay model,

mg/1

SON measured after t days of low seed biodegradation, mg/l

SON measured after t hours of batch activated-sludge aeration

for test condition i, mg/l

SON of tap water, mg/l

SO?lmeasured after t hours of batch activated-sludge aeration,

mg

batch activated-sludge aeration time, hrs, or low seed biode~

gradation incubation time, days

unfiltered five-day biochemical oxygen demand, mg/l

unfiltered chemical oxygen demand, mg/l

hydraulic detention time, hours

solids retention time, days

unfiltered organic nitrogen, mg/1l

Xglume of feed solution added to batch activated-sludge reactor,
ters

volume of activated-sludge mixed liquor added to batch activated-
sludge reactor, liters

xvi



ACKNOWLEDGMENTS

The cooperation of the personnel at the Palo Alto Regional Water Quality
Control Plant, the San Jose/Santa Clara Water Pollution Control Plant, the
Union District Plant #3, and the South Tahoe Public Utility District Water
Reclamation Plant in the collection of samples and use of their facilities
for portions of this study is gratefully acknowledged.

xvii



SECTION 1

INTRODUCTION

BACKGROUND

In 1972 The United States Congress passed the Federal Water Pollution
Control Act Amendments [1] declaring that "it is the national goal that the
discharge of pollutants into the navigable waters be eliminated by 1985 [and]
it is the national policy that a major research and demonstration effort be
made to develop technology necessary to eliminate the discharge of pollu-
tants." As an interim step in fulfilling this national goal, secondary
treatment of all municipal wastewaters will be required by 1977. Currently
a major effort is being made to identify the pollutants present in secondary
effluent and to develop processes for their removal.

There are a large number of organic and inorganic constituents present
in secondary effluent which can be discharged into receiving waters. Of
these constituents, those containing nitrogen have received a great deal of
attention due to their ability to stimulate undesirable algal blooms. The
inorganic forms of nitrogen have also been found to act as pollutants in
other ways: nitrate can cause methemoglobinemia in infants; nitrite can com-
bine with organic compounds to form nitrosamines, which are potent carcino-
gens; and ammonia is toxic to fish and can cause lowering of the dissolved
oxygen level in receiving waters [2]. These inorganic forms of nitrogen have
been extensively studied, and many processes have been developed for their
removal. Much less is known regarding the occurrence and removal of the
organic forms of nitrogen.

The U.S. Environmental Protection Agency has been given the responsibil-
ity of setting standards for the discharge of chemical substances into the
environment. In order to set such standards intelligently a great deal of
information will be required, to insure both the protection of the public
interest and the attainability of the standards. In the case of organic
nitrogen, it is desirable to know (1) its concentration and variation in
concentration in municipal secondary effluents; (2) if the material is bio-
degradable; (3) if it can stimulate the growth of algae; (4) if it poses a
public health problem; and (5) the degree to which it can be removed by ad-
vanced waste-treatment processes.

In a strict literal sense "organic nitrogen'" includes any nitrogen atom
that is part of an organic molecule. However, the term "organic nitrogen"
has been used extensively in the literature to designate organically bound



nitrogen in the tri-negative state as measured by the Kjeldahl organic nitro-=
gen analysis [3]. This definition will be adhered to in this study.

There is little information available concerning the concentration and
nature of the organic nitrogen present in municipal secondary effluent, al-
though it may constitute more than half of the total nitrogen in a denitrified
effluent [4]. A certain portion of this organic nitrogen is in the form of
particulate matter which has failed to settle during secondary sedimentation.
This fraction of the organic nitrogen is quite easily removed by filtration.

The remainder of the organic nitrogen, which cannot be removed by filtra-
tion, is designated as soluble organic nitrogen (SON), and is the subject of
this study. SON will be arbitrarily defined as that portion of Kjeldahl
nitrogen capable of passing through a 0.45 micron membrane filter. This is
an operational definition, and it is quite possible that a significant part
of the SON defined in this way is not in true solution, but rather in a col-
loidal state.

OBJECTIVES

Soluble organic material containing nitrogen represents a significant
portion of the nitrogen present in treated municipal wastewaters, but little
is known of the effects this material may have on receiving waters, its char-
acteristics, its sources, or methods for its removal. Proposed standards for
total nitrogen limitation in treated effluents often include this material,
but data relating to its concentration and variation in concentration and
studies on methods for its removal are lacking. Thus, information about sol-
uble organic nitrogen is needed in order to establish sound criteria and to
design treatment systems for its removal. The objectives of this study were:

, 1. To determine the concentration and variation in concentration of
SON in municipal secondary effluents.

2. To evaluate the potential of biological, physical, and chemical
treatment processes and combinations of processes for removal of
SON, including activated-sludge treatment, chemical coagulation,
chemical oxidation, and adsorption.

3. To determine what portion of SON in secondary effluents is residual
from the untreated wastewater and what portion is formed biologi-
cally during treatment.

4. To characterize SON chemically and operationally in order to better
understand its potential sources, nature, potential ecological
effects, and susceptibility to removal by treatment processes.

5. To determine differences and similarities in behavior between SON

and the other soluble organic materials present in secondary efflu~
ents.



SECTION 2

CONCLUSIONS

SON IN SECONDARY MUNICIPAL EFFLUENTS

l.

The concentration of SON in the secondary effluents ranged from 1.1
to 2.1 mg/l, with an average of 1.5 mg/l at four activated-sludge
treatment plants, ranging in capacity from 3 to 141 mgd and varying
in influent waste characteristics,

Diurnal variations in the concentration of SON in the secondary ef-
fluents of the three activated-sludge treatment plants evaluated

were small, with maximum to minimum ratios ranging from 1.7 to 1.3,
and maximum to average ratios ranging from 1.1 to 1.3 mg/l. Varia-
tions in SON and SCOD (soluble COD) were very similar in all cases.

SECONDARY EFFLUENT SON REMOVAL BY PHYSICAL AND CHEMICAL PROCESSES

1.

A sequence of advanced wastewater-treatment processes designed for
wastewater reclamation removed a large amount (perhaps 70-90 percent)
of the SON and SCOD from secondary effluents, the bulk of the re-
moval occurred during coagulation and activated-~carbon adsorption.

A fractionation scheme was developed which separates the SON and
SCOD into fractions based on their removal by the various individual
processes and combinations of processes.

Ferric chloride, lime, and alum removed 42 + 5, 34 + 5, and 27 + 3
percent of SON in secondary effluent, and 32 + 6, 24 + 8, and 28+ 10
percent of the SCOD, respectively. The differences in SON removal
between the three coagulants were statistically significant, but dif-
ferences in SCOD removal were not. Ferric chloride and lime removed
significantly more SON than SCOD.

Polyelectrolytes produced very rapidly settling flocs, but were of
no benefit in removing SON,

Bentonite improved SON removal by about 10 percent at a dose of 200
mg/l, but no increased removal of SON was found with kaolinite.

Direct addition of ferric chloride to activated sludge resulted in
about 30 percent removal of SON at a dose of 200 mg/l, although a



10.

11.

12.

13.

14,

15.

16.

significantly higher removal of SON could be attained by separate
coagulation of the supernatant liquor. Direct addition merits con—
sideration for economic reasons.

Activated carbon achieved an average SON removal of 71 £+ 12 percent,
and an average SCOD removal of 81 + 8 percent, reflecting a signifi-
cantly higher removal of SCOD than of SON.

Cation exchange at neutral pH removed 11 + 1 percent of the SON and
4 + 5 percent of the SCOD. Anion exchange at neutral pH removed
12 + 4 percent of the SON and 30 * 4 percent of the SCOD.

Sequential contacting with ion-exchange resins revealed that the
fractions of SON and SCOD removed by the cationic resin at pH 2 and
by the anionic resin at pH 12 were significantly different, as were
the fractions of SON and SCOD removed by both resins at neutral pH.
However, there appeared to be some overlapping of the fractions re-
moved by the two resins at both low and high pH.

With a cation-exchange resin, decreasing pH sharply increased the
removal of both SON and SCOD, the percentage removed being signifi-
cantly greater for SON than for SCOD. At pH 2.0, the cationic resin
removed 42 + 7 percent of the SON and 22 + 4 percent of the SCOD.

At neutral pH, cation-exchangeable SON was not adsorbed by activated
carbon, anion-exchangeable SON was partially adsorbed by activated
carbon, and anion-exchangeable SCOD was almost completely adsorbed
by activated carbon.

The SON and SCOD remaining after activated-carbon adsorption are not
readily attacked by ozone.

The fraction of SON removed by cation exchange at neutral pH is also
removed by ferric chloride coagulation at pH 10, but not at pH 6.
The fractions of SON and SCOD removed by anion exchange are not re-
moved by ferric chloride coagulation at either pH 6 or 10.

At pH 7.0, chlorine dosages less than 100 mg/l (below the breakpoint)
produced no significant removal of SON and very little (6 + 2 per-
cent) removal of SCOD. A chlorine to ammonia nitrogen ratio of ap-
proximately 20:1 removed an average of 42 + 4 percent of the SON and
18 + 7 percent of the SCOD. A slightly lower amount of oxidation of

SON was found for a 10.4:1 ratio, but SCOD removal was unaffected by
an increase above a ratio of about 10.

Potassium permanganate and hydrogen peroxide removed a maximum of
28 + 3 and 19 *+ 3 percent of the SON, respectively, at pH 10.0 and
11.0, respectively. They produced no significant removal of SCOD.

Ozonation removed an average of 14 + 7 percent of the SON and 46 + 4
percent of the SCOD, at absorbed dosages mostly in excess of 100 mg/1



17.

18.

The fractions of SON removable by ozone and chlorine were found to be
mutually exclusive. Removal of SON by chlorine was increased 30 per-
cent by preozonation. Ozone removed a considerably greater amount of
SCOD than chlorine.

Ozonation increased the biodegradability of remaining SON and SCOD by
29 + 4 and 17 * 4 percent, respectively.

SON PRODUCTION AND REMOVAL BY BIOLOGICAL TREATMENT

1.

From 60 to 70 percent of the SON and 70 to 80 percent of the SCOD in
untreated municipal wastewater was removed by activated-sludge treat-
ment; SCOD was in general removed at a faster rate than SON.

A minimum in the concentrations of effluent SON is predicted to re-
sult when municipal activated-sludge plants are operated at conven-
tional loadings, such as aeration times of six hours and solids
retention times of four to temn days. Higher or lower loadings should
result in increased SON concentrations.

Under the above optimal conditions and with normal operation, about
two-thirds of the effluent SON represents residual organics from the
influent wastewater and the other one-third represents materials pro-
duced biologically during activated~sludge treatment. The effluent
SON is relatively refractory to biological degradation.

During activated-sludge plant start-up and following plant upsets,
effluent SON concentrations can increase by several mg/l as a result
of biological production. The incremental SON produced during these
periods is fairly biodegradable.

Under normal operating conditions at conventional loadings, about
one-half of the SON produced biologically during treatment results
from organism decay and the other ome-half represents biological
exudates which approach an "equilibrium" concentration with the liv-
ing cells. The equilibrium concentration is independent of cell
concentration but is dependent upon culture characteristics.

Some evidence suggests that a separate SON fraction may be produced
biologically as a response to substrate oxidation. However, this
fraction is generally small in comparison with the fractions pro-
duced by decay and in equilibrium with the cells.

The quantity of SON released during organism decay is a function of
mixed liquor volatile solids concentration and time of aeration.
This material is refractory to biological oxidation.

The extent of biological production of SON is consistent for a given
activated-sludge culture, but varies greatly between cultures. Thus,
generalizations developed with one culture may not apply to other
cultures, even if treating a similar wastewater.



CHARACTERISTICS OF EFFLUENT SON

1.

2.

Less than ten percent of effluent SON was comprised of free or com-—
[...]
mg/1 mg/1 Removed

Sample 1* 0 1.27 -
10 1.17 8
20 1.05 17
50 0.93 27
100 0.93 27
Sample 2 0 1.51 -
472 0.81 46
472 0.83** 45**
*Same sample as in Table 36.
**Dechlorinated with sodium sulfite.

by ozonation of Sample 1, Table 39, was uncharacteristically high, as can be
seen by comparison of the removals of SON and SCOD by high dosages of chlorine
and ozone with several samples, as shown in Table 40.

On the average, chlorine achieved 42 percent SON and 18 percent SCOD re-
movals, almost the reverse of that achieved by ozone of 14 percent SON and 46
percent SCOD. It seemed likely from these results that the two were removing
different fractions of the organic matter, or attacking different functional
groups. The results of two experiments in which chlorine and ozone were used
in sequence (Table 41) shows that when ozone is preceded by chlorine, the
total removal of SON and SCOD is equal to the sum of the removals accomplished
by each oxidant individually. However, when ozonation precedes chlorination,
SON removal is greatly increased, while SCOD removal is not increased addi-
tionally by the chlorination.

Thus, it appears that the major reaction in the ozonation of SON is side-
chain oxidation, which "frees'" the nitrogen to a form which can easily be
chlorinated, perhaps as amino nitrogen. Additional SCOD is not removed by
the chlorine, since ozone is a stronger oxidant and has already oxidized all
of the easily oxidizable organics, with the exception of a large part of the
readily chlorinated SON, which appears immune to attack by ozomne.

Since cobalt ion catalyzes the reaction of sulfite ion with oxygen, it
was considered possible that it could act as a catalyst for ozone, but its
only effect was to increase the rate of decomposition of the ozome, with no
effect on SON or SCOD removal. Bicarbonate ion was found by Denisov et al.

75



9L

TABLE 38. REMOVAL OF SON AND SCOD BY BREAKPOINT CHLORINATION
Chlorine ) Residual | Chlorine: Percent Percent
NH.-N |NO,-N, | NO,-N
Dose, | Chlorine | Nitrogen SON, SON S5COD, SCOD 3 31 2
mg/1 mg/1 Ratio pH | mg/1 [Removed| mg/l | Removed| mg/1l | mg/1 mg/1
Sample 1 0 - - - 1.55 - 28 - 22.7 { 0.28 -
SON 118 83 5.2 7.0 {1.55 0 27 3 17.8 | 0.42 -
-/ -7 b
(5%,7%) 236 34 10.4 7.0[1.13 | 27 23 18 0.7 | 1.18 -
SCOD
(3%,5%2)° 354 99 15.6 7.0 0.9 39 23 18 1.4 | 1.72 -
472 245 20.8 7.0 | 0.94 39 23 18 1.1 | 1.82 -
Sample 2 0 - - .8] 1.45 - 26 - 21.0 | 0.0 0.02
SON X 472 245 22.6 3.0/ 1.02 | 30 23 11 4.7 | 0.8 0.00
(6%,8%) 472 177 22.6 .0/0.89 ! 39 21 18 1.2 | 1.8 0.00
S?gg 57y 472 284 22.6 10.0| 0.95 34 21 18 0.3 ] 0.2 0.01
’ 472 333 22.6 12.0] - - 23 11 3.2 | 0.3 0.43
#Includes nitrite nitrogen.
bpifferences in removal to be exceeded for 95% and 99% significance, respectively.

e e e e ek



LL

TABLE 39. REMOVAL OF SON AND SCOD BY OZONATION
Ozone Ozone Percent Percent NH_-N Percent NO.-N a
Initial | Final | Applied, | Absorbed, | SON, SON SCoD, SCoD 3 1| NH3-N 371
pH pH mg/1 mg/1 mg/1 | Removed | mg/1 | Removed | mg/l | Removed | mg/1
Sample 1 7.7 - - - 1.76 - 34 - 27.2 - 0.6
SON .7 7.7 289 114 1.26 28 19 45 23.7 13 3.7
(5%,6%)°
o> 0% 3.0 3.3 362 86 1.34 24 25 25 25.8 5 1.5
S?g? 4yyb| 100 9.1 | 289 193 1.10| 37 17 50 14.8 46 12.3
12.0 12.3 289 229 1.07 39 18 46 20.3 25 6.5
Sample 2 7.4 - - - 1.54 - 28 - 22.9 - 0.4
SON . 7.4 7. 14.9 13.7 1.43 7 24 14 22.9 0 0.4
(5%,7%)"| 7.4 74.6 50.0 1.44 7 19 33 21.8 5 1.3
SCOD
. . ] ) 2.1
(32,5%)b 7.4 149 79 1.45 6 18 36 21.7 5
7.4 7.2 299 112 1.32 14 16 44 19.7 14 3.4

8 ncludes nitrite nitrogen.

bDifferences in removal to be exceeded for 95%

and 997% significance, respectively.




TABLE 40. COMPARISON OF SON AND SCOD REMOVALS BY CHLORINE AND OZONE
Initial | Final Percent | Initial | Final Percent
Dose,| SON, | SON, SON scoD, |ScoD, ScCoD
Oxidant mg/1 mg/1 mg/1 Removed mg/1 mg/l Removed
Chlorine 472 1.51 0.83 45 - - -
Chlorine 472 1.55 0.94 39 28 23 18
Chlorine 472 1.45 0.89 39 26 21 18
Chlorine 472 1.54 0.80 48 24 18 28
Chlorine 472 1.54 0.91 _41 29 26 10
(Avg.) 42 (Avg.) 18
Ozone 114 1.76 1.26 28 34 19 45
Ozone 112 | 1.54 | 1.32 14 28 16 44
Ozone 44 1.16 1.03 11 24 11 53
Ozone 104 1.08 1.02 6 25 14 45
Ozone 115 1.25 1.14 9 22 11 51
Ozone® 108 | 1.54 | 1.26 18 24 13 45
0zone** 106 | 1.54 | 1.38 11 29 17 4l
(avg.) 14 (Avg.) 46
*,%% indicate same sample,

[174] to inhibit the oxidation of alcohols by hydrogen peroxide

but it was

-9

found to have no effect on ozonation other than to buffer the PH of the waste-
water during ozonation.

Summary

1.

When added to a sample of PASE at pH 7.0, chlorine dosages less than
100 mg/1 (below the breakpoint) produced no significant removal of
SON and very little (6 + 2%) removal of SCOD.

When added to a sample of PASE adjusted to various values of pH,
potassium permanganate and hydrogen peroxide removed a maximum of
28 + 3 and 19 + 3 percent of the SON, respectively, at pH 10.0 and
11.0, respectively, and produced no significant removal of SCOD.

A chlorine to ammonia nitrogen ratio of approximately 20:1 removed
42 + 4 percent of the SON and 18 + 7 percent of the SCOD from PASE.
A significantly (99% CI) lower amount of oxidation of SON was found
for a 10.4:1 ratio, but SCOD removal was unaffe

cted by an increase
above a ratio of about 10.

Ozonation removed 14 % 7 percent of the SON and 46 + 4 percent of the

SCOD from PASE, at absorbed doses mostly in excess of 100 mg/1l and at
neutral pH,

78



5. Ozone and chlorine were found to remove 14 + 7 and 42 + 4 percent of
SON, respectively, and these fractions were found to be mutually ex-
clusive. Removal of SON by chlorine was increased about 30 percent
by preozonation.

PROCESSES IN SEQUENCE

Background

Sequences of processes not discussed previously are presented herein.
Sequences of one coagulant with another, one ion-exchange resin with another
or with activated carbon, or one oxidant with another were discussed pre-
viously.

The goals of this portion of the study were: (1) to evaluate the removal
of SON by sequences of processes used in wastewater treatment; (2) to distin-
guish differences and similarities in the fractions of SON removed by some of
the different processes; and (3) to identify any synergistic or antagonistic
effects arising from the sequential use of processes which would make it de-
sirable to arrange them in a particular order or substitute one process for
another. It is not within the scope of this study to attempt to optimize SON
removal or to evaluate all possible sequences of treatment processes. Many
of the processes are used primarily for other purposes than SON and SCOD re-
moval, and their sequence is generally dictated by other considerationms,
although great flexibility exists in designing such systems.

Ozone is a relative newcomer to the wastewater treatment field. Many of
the experiments described in this chapter dealt with ozone as one of a se-
quence of treatment processes.

There is little or no information in the literature relating to the re-
moval of SON by sequences of treatment processes. Schertenleib [175] found
that overall removal of COD was unaffected by the order of breakpoint chlori-
nation and activated-carbon adsorption in a laboratory study. No evidence
was found in the literature for unexpected antagonistic or synergistic effects
in the removal of organics by a sequence of advanced waste-treatment processes.

Spicher and Skrinde [125] found that the inorganic constituents of natu-
ral river water had no apparent effect on the reaction of potassium perman-
ganate with organic refractories, but there is little or no information avail-
able on the effect of the large number and kinds of inorganic ions in secon-
dary effluent on the oxidation of organic contaminants. If inorganic ions do
catalyze or inhibit oxidation reactions, the position of ion exchange in a
wastewater treatment sequence may be highly important.

To evaluate the removal of SON by sequences of processes currently being
used or considered for advanced wastewater treatment, samples were obtained
from the South Tahoe Public Utility District Water Reclamation Plant, and
other samples were generated in a bench-scale laboratory advanced wastewater-
treatment plant, using the design criteria of the planned Palo Alto Water
Reclamation Facility [51].

79



08

TABLE 41, REMOVAL OF SON AND SCOD BY COMBINATIONS OF CHLORINE AND QZONE

Ozone Ozone Residual Percent Percent

Final |[Applied, |Consumed,]| Oxidant, SON, SON |SCOD, SCOD

Treatment® pH mg/1 mg/1 |as Chlorine |[mg/l |Removed| mg/l |Removed
Sample 1 Control 7.4 - - - 1.54 - 29 -
SON b Chlorine 7.0 - - 252 0.91 41 26 10
278" Ghlorine, then Ozone| 6.9 311 204 11 0.74 | 52 14 S1
S%g? 47)b Ozone 7.2 301 106 - 1.38 11 17 41
Ozone, then Chlorine| 7.0 301 106 264 0.41 74 18 37
Sample 2 Control 7.8 - - - 1.54 - 24 -
SON b Ozone 7.5 277 108 - 1.26 18 13 45

(5%,7%) .
Chlorine 7.0 - - 206 0.80 48 18 28
sggg s7)P Ozone, then Chlorine| 7.0 277 108 241 0.38 75 10 51
0’ ]

Differences in removal to be exceeded for 95% and 99% significance, respectively.

2Chlorine applied at 472 mg/l at pH 7 for 1 hour; ozonation begun with an initial pH of 7.5.




Experimental Procedures

Samples from the Tahoe plant were collected and stored as described in
Section 5. The laboratory-scale advanced wastewater treatment consisted of
lime clarification (350 mg/l Ca0), followed by ammonia stripping (1600 m3 air
per m3 wastewater, recarbonation (single stage), mixed-media filtration (240
m3/m2-day) , breakpoint chlorination (8 mg Clp/mg NH3-N), and finally activated-
carbon adsorption. The activated-carbon column was 50 mm in diameter, packed
to a depth of 0.6 m with Nuchar WV-G 12 x 40 mesh activated carbon, and the
flow rate was 240 m3/m2-day. A complete description of the laboratory units
and their operation is given elsewhere [51]. The samples used in the labora-
tory reclamation study were unfiltered chlorinated PASE.

Experiments involving ozone in sequence with alum, lime, ferric chloride,
activated carbon, and ion exchange were carried out on Pall-filtered PASE,
following the procedures previously outlined, except where noted.

The artificial secondary effluent used in evaluating the interference
of ozone and ferric chloride in the Kjeldahl test contained 27 mg/l potassium
dihydrogen phosphate, 10 mg/l potassium bicarbonate, 122 mg/l magnesium chlo-
ride, 162 mg/l calcium chloride, 8.4 mg/l sodium fluoride, 60 mg/l sodium bi-
carbonate, 128 mg/l sodium sulfate, 181 mg/l sodium chloride, and 54 mg/l am-
monium chloride. This artificial effluent contained approximately the concen-
trations of the major inorganic ilons present in PASE, and no organic matter.

Results and Discussion

The results of the sampling at the Tahoe plant are presented in Table 42.
The SON value for secondary effluent is an anomaly. The removal of both SON
and SCOD was much less than anticipated, and this is attributed to the fact
that plant operation was geared for inorganic nutrient removal rather than
removal of organics. Lime was added primarily to raise the pH for ammonia
stripping (which was not in operation during the sampling for this study),
only half of the wastewater was chlorinated, and the activated-carbon beds
were used primarily for dechlorination and were not being regenerated suffi-
clently for optimum removal of organics. Thus, the results indicate that good
removal of organics by advanced treatment may not be achieved unless the plant
is operated specifically for that purpose.

The results of the laboratory wastewater treatment study, presented in
Table 43, show an average organic nitrogen removal of 88 percent and an aver-
age COD removal of 92 percent for three chlorinated PASE samples. Although
removals may be somewhat lower in the planned full-scale plant, it appears
that advanced wastewater treatment using currently available technology can
remove a large percentage of the SON and SCOD from secondary effluent. The
data also show that only a small percentage of SON is removed by breakpoint
chlorination when there is no large excess of chlorine present. Thus, the
majority of the SON removal occurs during coagulation and activated-carbon
adsorption.

It was also found during the course of the laboratory study that recarbo-
nation (either single-stage or two-stage), varying the flow rate through the

81



4]

TABLE 42. REMOVAL OF SON AND SCOD BY THE SOUTH TAHOE P.U.D. WATER RECLAMATION PLANT
Percent Percent } Soluble Soluble
Organic-N, | SON, SON CODh, | SCOD, SCOD % TOC, B0D5, BOD:,
Sample mg/1 mg/1 | Removed” | mg/1| mg/1l | Removed mg/1l mg/1 mg?l
Plant Influent 9.3 2.9 - 388 123 - - 186 64
Secondary Effluent 4.2 1.17 - 84 25 - 10 41
Lime-Treated Effluent 1.7 1.55 - 32 25 - 11 5
Chlorinated Effluent™” 1.7 1.39 10 29 | 24 11 - -
Filtered Effluent 1.4 1.32 15 24 24 4 10 - -
Activated-Carbon
Effluent 1.2 1.07 31 20 20 19 10 1 <1

*Assuming lime-treated value =
than 4% and 5% are 95% and 99% significant, respectively.

*%
50 percent of flow was breakpoint chlorinated, then recombined with non-chlorinated flow.

100%.

SON removals greater than 5% and 7% and SCOD removal greater

——




TABLE 43. RESULTS OF LABORATORY ADVANCED WASTEWATER TREATMENT

€8

Effluent from
Breakpoint | Activated-
Lime Ammonia | Recarbo- | Filtra- Chlori- Carbon Percent
Parameter | PASE | Treatment | Stripping | nation tion nation Adsorption | Removed
. ﬁ Org-N, mg/1| 2.32 1.21 1.10 - 1.18 1.06 0.49 79
g Z CoD, mg/1 38 24 24 - 20 18 6 84
Ja% ;r.).’ NH3-N, mg/1 | 24.9 24.4 13.7 - 13.3 0.1 1.6 94
2 pH 7.5 11.5 11.3 8.2 7.6 7.3 8.1 -
o 215 Org-N, mg/1| 3.12 0.87 0.83 - 0.79 0.63 0.03 99
5 g g COD, mg/1 45 16 17 - 16 13 0 100
§ gT NH3-N, mg/l | 24.2 18.2 9.3 - 12.1 0.0 0.0 100
é?z pH 7.4 11.5 11.2 7.9 8.1 7.1 9.3 -
- §é Org-N, mg/l1} 1.95 0.90 0.85 0.93 0.82 0.79 0.27 86
3 gg’, CoD, mg/l | 35 20 21 22 20 17 2 93
E ET NHB-N, mg/l ] 22.0 19.3 11.1 12.9 13.3 0.02 1.7 92
§§ pH 7.7 11.4 11.2 6.9 - - - -




mixed-media filter, and injecting 5 mg/l of ozone before or after lime treat-
ment all had no significant effect on SON or SCOD removal.

Ozonation was studied in sequence with various chemical coagulants, with
the results presented in Table 44. Generally, SON removal was significantly
(99% CI) greater when ozonation followed coagulation than when it preceded
coagulation. The same was generally true for SCOD removal, except when ozona-
tion at neutral pH preceded lime treatment. Ozonation at high pH following
lime treatment was highly effective in removing SON and SCOD, but the absorbed
dose of ozone was unusually high.

When ferric chloride coagulation was followed by ozonation, there ini-
tially appeared to be a synergistic effect on SON removal, since removal ex-
ceeded the sum of the removals by the individual processes. However, it was
discovered that this effect was due to an interference in the Kjeldahl analy-
sis caused by ozonation of the supernatant liquid from ferric chloride coagu-
lation. This was verified with "artificial' secondary effluent, having an
ionic makeup closely resembling PASE and containing no organic matter, as
previously described. A sample of this artificial effluent was coagulated
with ferric chloride and settled, and then the supernatant liquid was split
into two portions. One portion was ozonated and adsorbed 65 mg/l of ozone.

A 250-mg/l volume of each portion was then added to 250 ml of PASE and the
resultant 500-ml sample was analyzed for SON. Recovery was 99 percent for
the PASE sample combined with the coagulated supernatant, but was only 73
percent for the PASE sample combined with the ozonated ferric chloride super-

natant. Thus, ozonated ferric chloride supernatant interferes in the Kjeldahl
analysis.

It is possible that this interference was caused by the generation of
perchlorate ion, catalyzed by the presence of iron or iron oxide. Perchlo-
rate ion was found to strongly interfere in the Kjeldahl analysis; however,
it was not determined whether the perchlorate ion could be formed by ozona-
tion of ferric chloride supernatant liquid.